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This reportis neither 2 Quality Assurance Certificate nor an Appruval Permit, This repoct vefers anly to samples submitted by the
cilent ta STRIM QAS Sdn. Blid. and tested by SIRIM QAS Sdn. Bhd. Thix test rapart shall ot be reproduced, except in full and shall not
be used for adventising purposes by any means or forms without written spproval from Exccutive Directoe, SIRIM QAS Sun. Bhd.
Applicant DURACEM COATING INDUSTRIES SDN, BHD,
!\.ffanufacmrgr DURACEM COATING {NDUSTRIES SDN, BHD.
Product Tile Adhesive
Reterence Standard/ MS 1255:1992
Nethod of test Specification For Adhesives For Use With Ceramic Tiles and Mosaics
Clause 9 Tensile Adhesion Strength.
Clause 10 : Shear Adhesion Strength
Description of sample . A bag 25 kg. of Tiic Adhesive was received for testing.
Brand :Duracem Tile Adhesive
‘Date received 20.06.2002
Job no./Ref. no. 02TSB2035/SQAS/CBMT/T.REC/CSLA2)
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This ceport is neither 3 Qualicy Assurance Certifieate sor ag Approval Permit, This report refers onty to samgples submitted by the
clientt to SIRIVM QAS Sdn. Bhed and tested by SERIM (JAS Sdn. Bhd. This test cepore shall not be reproduced. except in full and shall ot
be used for advertising aurposes by 2ny mezns ar farms without written dopraval [vem Exccuative Director, SIRTM QAS Sda. Bhid,

Test Result: -

‘Su'bmme_d ov : DURACEM COATING INDUSTRIES SDN. BHD.
Sample : Tile Adhesive .

Brand - . Duracem Tile Adhesive

Method of Test o MB 12951992

Specification for adhesives for use with ceramic Gles and mosaics,
Clause 9:Tensile Adhesion Sgrangth Test

Date Recsived fur Testiny v 20.06.2002

-; ‘ i |
Clause 9 E Specifications Test Results ;
| g 1. 1983 N i
| Tensile Adhesion Sirength i Class AAA and B : not less than | 2. (830 N i
i } 930 N after conditioning for 14+ (3. {95IN :
i i days under normal laboratory P4 1966 N :
i i conditions :3. 1981 N

! 6. 1392N
; {70 1883 N i
; | 3. 1973N :
| i 9. I96IN

| 101976 N :
] Mean i 1949N :
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This reportis ne\{her a Quality Assurance Cemﬂcﬂﬁe ner an Appm\ al Peemit. This repart refers only to samples submitted by the
client to SIRIM Q-t:; Sda. Bhd, and tested by SIRIM QAS Sdn. Bhd. This test repart shall not be reproduced, except in full and shall not
be used for advertising purposes by any mezns or forms without weitten approval from Executive Directar, SIRIM QAS Sdn. Bhd.

Test Result:

Submitted by . DURACEM COATING INDUSTRIES SDN. BED.
Sample . Tile Adhesive

Brand - . Duracem Tile Adhesive

Method of Test T MS 1295:1992

Specification for adhesives for use with ceramic tiles and mosaics.
Clause 10: Shear Adhesion Strength Test

Date Received for Testing ©20.06.,2002
Clause 10 . Specifications : Test Results
3 6 L13.9kN
-Shear Adhesion Strength Test Class AA,Aand B :notfess than | 2. 14.6 KN
2.9 kN after conditioning for 14 | 3. 10.9kN
days under normal laboratory 4. I3 TKN
conditions 5. 145 kN
6 12.9kN
7. 134N -
8. 125N
9. I39kN
10.13.6 kN .
Vean Sl 13.39%N
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